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Wistron Part No :86.00T98.28C

Description : SCRW WAFER M5 L4 5
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Vendor Model No:86.00T98.28C

Description : SCRW WAFER M5 L4 5

Issued Date :2012/12/25

Approved Date :2012/12/25

Approved by
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Prepared by

(Wistron) (vendor) (vendor)
Arge_Lin XieLihong LiYanlin
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FAI DATA SHEET

Drawing Number: 86.00T97.28C Supplier : WENHAO Date: 2012.12.25 New:
Part Name: SCRW WAFER M5 L4_5 Submission No : Cavity / Tool # : Revised: Arge_Lin
Revision: B Material Spec : SAE1018 Inspector: % KA Resubmission:
DRAWING SPECIFICATIONS INSPECTION RI_ES_ULTS INSPECTION ANALYSIS - Inspection Supplier Engineering
__ __ Sample Number Deviation from Center Mean % Tolerance Acc/Rej Method Remarks Disposition
ITEM |LOCATION| NOMINAL Center U deviation | L deviation 1 2 3 1 2 3 UPPER | LOWER | HIGH LOW
1 C2 10.00 10.00 0.20 -0.20 10.02 10.00 10.01 0.02 0.00 0.01 10.01 10% 0% fRl
2 B6 6.00 5.95 0.00 -0.10 5.95 5.96 5.94 0.00 0.01 -0.01 5.95 20% 20% + R
8 €5 2.00 2.00 0.15 -0.15 2.00 2.02 2.01 0.00 0.02 0.01 2.01 13% 0% fRl
4 Cc5 6.20 6.20 0.10 -0.10 6.22 6.20 6.21 0.00 0.02 0.01 6.21 20% 0% JERY
5 C6 4.50 4.50 0.20 -0.20 4.50 4.52 4.53 0.02 0.00 0.01 4.52 15% 0% Rk
6 C7 4.97 4.90 0.00 -0.15 4.93 4.92 4.93 0.00 0.02 0.03 4.93 47% 0% + R
7 A3 Corss NO2# OK OK OK 4 34




Wen Haou Plastic Hardware Company
SALT SPRAY TEST REPORT

CUSTOMER TEST
WISTRON |DESCRIPTION| SCRW WAFER M5L4 5 QUANTITY 10 PCS
C-PART NO | 86.00T98.28C | PLATING BR RS+ ¥ NACL 5%
percentage
DATE 2012.12.25 |INSTRUMENT | SALT SPRAY TESTER  |PLACE Lab‘;rat‘“
TIME: 8:00 23-DEC To 08:00 24-DEC Total 24 hours
The reason when interrupt testing is:
ITEM CONDITION RESULT
Fog speed quantity
1.0~2.0ml/80cm2/n 1.7
PH Amount 6.5~7.2 6.8
Air-pressure torque 0.9~1.1kg/cm2 1.0
Laboratory humidity 85%(min) 86
Laboratory temperature 34°C~36C 35
Pressure-tub temperature 46°C~48°C 47
Salt-water temperature 34°C~36C 35

Others

Test result — According to CNS 8886,7Z8026 standard chart judge: 7 Grade. % accept vk reject

Remark:

REV:XieLihong

INS :LiYanlin
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Customer: Part No:
JER A N RPE4FK:  SCRW WAFER M5 L4 5
Date: Delivery Note No:
ERENA: 2012/12/25 oS AL 100628
Drawing No: Qty:
o 5pcs
SR B
Supplier: b Plating Type:
HLBE 437 a WELRR: IR
1. A2 F(um):
Plating Type No Thickness Alloy Layer [ Total Thickness| Mean Thickness
PEMEL | T afiff 2 GaZE B VI
EINIR 1 2.96 0.97 3.93
EINIR 2 2.96 0.96 3.92
IR 3 2.96 0.97 3.93 3.926
EINIR 4 2.95 0.97 3.92
EINIR 5 2.96 0.97 3.93
Rcsult:
2. 4iie: OK
Tested by: Approvcd by: Date:
L LMK H%: H 47 2012/12/25
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Taiwan Self-Locking Group (Dong Guan)

http : //www.nylok.com.cn
HEEEE
Inspection Report
K48 p'¢ - {6°€ ) HIE B3
Customer Test Date 2012/11/08
m % RYE+FME (D () (BF) FTEABRRE
Fastener Order No. 526541-10
B T R
Size 45%0.8°10.7(4.5) Custcier Ord/cr No.
EMATE B ARG
Adhesive NYLOK4 ] (BE) Part No. PADXN66M05000010
B FERHESRSR
Customer Part No, | 86-00T98.28C*
B = 5 PCS
Quantity
RS (Inspection Result)
1. E?Eﬂ g
HH BigME | B e P
Item Spec. Unit zepg | Tudgment
X1 X2 X3 X4 X5 AVG
%t—?ﬁ%éiﬁng—on 23.50 kgf-cm 9.50 10.00 (11.00 |11.00 |[10.00 (10.30 OK
Torque max
%‘T&%Eﬁiﬂﬁ 3250 kgf-cm 9.00 9.00 (10.00 |10.00 |8.50 9.30 OK
lzrev§iling—’l‘orque
mi
?zig(mova? 2.25 kgf-cm 4.50 4.00 |[5.00 5.50 4.50 4.70 OK
IZr illmg—Torque
min
(E=ZE]
Adhesion 0K 0K 0K OK 0K 0K OK
Apﬁfmce 0K 0K 0K OK 0K 0K 0)¢
W EE: g, Wi IFIs24 .
Remark 2T zgﬁstizgﬁ mjgéﬂ%ﬁ% test specification.
| H.
Theisﬁz values i%%gﬁ:aggm E%?Zéﬁ%%%ﬁﬁﬂtﬁ fo?—g%ﬁeimggﬁication.
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TEST CERTIFIC&TE (FOR REF ERENCE)

{HSPECTICN CERT(F tCATE

CHINA STEEL CORPORATION
1 Cheng Kang Road. Hsiac Eang Raohsiung

Tel:886 (T BOZ 11il

Fax:B36 (7 802 2311

COMPANY REGISTRATION MUMBER: 30414175 0108

,gfﬁ! Bﬂ?ﬂ:}ERMTIGN&L TRADE |NC
i}

PO EOX 332, ROAD TOWN TORTOLA,

BHITISH VIRGEIN PSLAND

ROE~CARBON STEEL

003580/En4664)

DQ0E1180C05
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- SURVEYOR TO

WE HEREBY CERTIFY THAT
TESTED WITH SATISFACTORY RESLL

ABOVE MATER 1AL SPECIFICATION

MATER 1AL DESCRIBED HERE(M HAS BEEM MANJFACTURED AND
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